
 

State Pollutant Discharge Elimination System  
(SPDES) DISCHARGE PERMIT  

    

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY0281654 

Discharge Class (CL): 07 DEC Number: 3-5140-00216 

Toxic Class (TX): N Effective Date (EDP): EDP 

Major-Sub Drainage Basin: 13 - 07 Expiration Date (ExDP): ExDP 

Water Index Number: H-171-P 848-
9 Item No.: 862 - 544 

Modification Dates (EDPM):  
Compact Area: - 

 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)  

 
PERMITTEE NAME AND ADDRESS 

Name: Town of Olive Attention: 
 Town Supervisor 
[...]
by the public and follow the guidelines contained in this permit.  

Upon 
Construction 
Completion 

001 MERCURY - CONDITIONAL EXCLUSION CERTIFICATION 
Permittee must submit a mercury conditional exclusion certification every five years 
in order to maintain MMP Type IV status. As part of the certification the permittee 
will be required to sample the effluent and measure <12 ng/L. 

9/5/2029, and 
every 5 years 

thereafter 

001 MERCURY MINIMIZATION PLAN  
The permittee must complete and maintain onsite an annual mercury minimization 
status report in accordance with the requirements of this permit.   

Maintained 
Onsite 

EDP + 12 
months, 
annually 

thereafter 
 

Unless noted otherwise, the above actions are one-time requirements.  
 

F. Monitoring and analysis shall be conducted using sufficiently sensitive test procedures approved under 40 CFR Part 
136, unless other test procedures have been specified in this permit.  

https://dec.ny.gov/environmental-protection/water/emerging-contaminants


SPDES Number: NY0281654 
Page 17 of 17  v.1.32 

 
G. More frequent monitoring of the discharge(s), monitoring point(s), or waters of the State than required by the permit, 

where analysis is performed by a certified laboratory or where such analysis is not required to be performed by a 
certified laboratory, shall be included in the calculations and recording of the data on the corresponding DMRs. 

 
H. Calculations which require averaging of measurements shall utilize an arithmetic mean unless otherwise specified in 

this permit. 
 

I. Unless otherwise specified, all information recorded on the DMRs shall be based upon measurements and sampling 
carried out during the most recently completed reporting period. 

 
J. Any laboratory test or sample analysis required by this permit for which the State Commissioner of Health issues 

certificates of approval pursuant to section 502 of the Public Health Law shall be conducted by a laboratory which 
has been issued a certificate of approval. Inquiries regarding laboratory certification should be directed to the New 
York State Department of Health, Environmental Laboratory Accreditation Program.  



  
Permittee: Town of Olive  Date: July 23, 2025  v.1.27 
Facility: Shokan Wastewater Treatment Plant  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0281654  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 1 OF 18 
 
  

 
 

SPDES Permit Fact Sheet 
Town of Olive 

Shokan Wastewater Treatment 
Plant 

NY0281654 
 
 
 

 
 
 
 
 
 

  



  
Permittee: Town of Olive  Date: July 23, 2025  v.1.27 
Facility: Shokan Wastewater Treatment Plant  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0281654  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 2 OF 18 
 
  

Contents 
Summary of Permit Changes ..................................................................................................... 3 
Administrative History ................................................................................................................ 3 
Facility Information ..................................................................................................................... 3 

Site Overview ......................................................................................................................... 4 
Enforcement History ............................................................................................................... 4 
Existing Effluent Quality .......................................................................................................... 4 
Interstate Water Pollution Control Agencies ........................................................................... 4 

Receiving Water Information ...................................................................................................... 4 
Impaired Waterbody Information............................................................................................. 5 
Critical Receiving Water Data & Mixing Zone ......................................................................... 6 

Permit Requirements ................................................................................................................. 6 
Antidegradation ...................................................................................................................... 6 
Discharge Notification Act Requirements ................................................................................ 7 
Temperature Requirements for Municipal Discharges to Trout Streams ................................. 7 
Mercury .................................................................................................................................. 7 
Schedule of Compliance ......................................................................................................... 7 
Emerging Contaminant Monitoring ......................................................................................... 8 
Schedule of Additional Submittals .......................................................................................... 8 

OUTFALL AND RECEIVING WATER SUMMARY TABLE ......................................................... 9 
POLLUTANT SUMMARY TABLE............................................................................................... 9 

Outfall 001 .............................................................................................................................. 9 
Appendix: Regulatory and Technical Basis of Permit Authorizations .........................................13 

Regulatory References ..........................................................................................................13 
Outfall and Receiving Water Information ...............................................................................13 
Interstate Water Pollution Control Agencies ..........................................................................14 
Existing Effluent Quality .........................................................................................................14 
Permit Requirements .............................................................................................................14 

 

 

 
 
 



  
Permittee: Town of Olive  Date: July 23, 2025  v.1.27 
Facility: Shokan Wastewater Treatment Plant  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0281654  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 3 OF 18 
 
  

Summary of Permit Changes 
A new State Pollutant Discharge Elimination System (SPDES) permit has been drafted for the 
Shokan Wastewater Treatment Plant.  

 
This fact sheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information 
including the regulatory basis for the effluent limitations and other conditions are in the 
Appendix linked throughout this fact sheet. 

Administrative History 
7/25/2022  The Town of Olive submitted a NY-2A permit application.  
 
9/14/2022 The Department of Environmental Conservation (NYSDEC) issued a Notice of 

Incomplete Application (NOIA) 
 
9/5/2024 The Town of Olive submitted an updated NY-2A permit application. 
 
9/27/2024 NYSDEC issued a NOIA. 
 
11/18/2024 The Town of Olive submitted an updated NY-2A permit application. 
 
12/9/2024 NYSDEC issued a NOIA. 
 
1/3/2025 The Town of Olive submitted an updated NY-2A permit application. 
 
The Notice of Complete Application, published in the Environmental Notice Bulletin and 
newspapers, contains information on the public notice process. 

Facility Information 
This facility is a publicly owned treatment works that receives flow from domestic and industrial 
users, with effluent consisting of treated sanitary wastewater. The collection system consists of 
separate sewers. The facility does not have any significant industrial users (SIUs).  

The proposed 0.24 MGD treatment plant consists of: 
• Preliminary Treatment: Mechanical coarse screens, vortex grit chambers, and 

mechanical fine screens  
• Secondary Treatment: Equalization and activated sludge 
• Tertiary Treatment: Membrane bioreactors 
• Disinfection: UV disinfection 

Sludge is digested aerobically, sent through a screw press, and hauled offsite for disposal.  

The primary outfall (Outfall 001) is an eight-inch pipe proposed to be installed for a bank discharge 
via a channel. The outfall pipe will extend approximately 350 feet south from the proposed 
wastewater treatment plant and discharged into the Butternut Creek. 

 
 
 
 

https://dec.ny.gov/news/environmental-notice-bulletin?f%5B0%5D=enb_type%3A3626&f%5B1%5D=enb_type%3A3636&f%5B2%5D=area_of_ny%3A5366&f%5B3%5D=enb_publish_date%3A%28min%3A1695772800%2Cmax%3A1695772800%29


  
Permittee: Town of Olive  Date: July 23, 2025  v.1.27 
Facility: Shokan Wastewater Treatment Plant  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0281654  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 4 OF 18 
 
  

The facility accepts wastewater from the following municipalities:  
Municipality POSS # or SPDES # Collection System 

Town of Olive NY0281654 Separate 
Hamlet of Boiceville New Separate 
Hamlet of Shokan New Separate 

Site Overview 

 
Enforcement History 
Compliance and enforcement information can be found on the EPA’s Enforcement and 
Compliance History Online (ECHO) website. 
 
Existing Effluent Quality 
The Pollutant Summary Table presents the existing effluent quality and effluent limitations. The 
existing effluent quality was determined from the application submitted by the permittee. Appendix 
Link 
 
Interstate Water Pollution Control Agencies 
Outfall(s) 001 is not located within any compact areas. Appendix Link 

Receiving Water Information 
The facility proposes to discharge via the following outfalls: 
 

Proposed 
Shokan 
WWTP 

https://echo.epa.gov/
https://echo.epa.gov/


  
Permittee: Town of Olive  Date: July 23, 2025  v.1.27 
Facility: Shokan Wastewater Treatment Plant  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0281654  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 5 OF 18 
 
  

Outfall No. SIC Code Wastewater Type Receiving Water 

001 4952 Treated sanitary sewage Butternut Creek, Class B(T) 

Reach Description: Butternut Creek (H-171-P 848-9) is a tributary of the Ashokan Reservoir and 
part of the New York City Watershed. The segment of Butternut Creek at the point of discharge 
is classified as B(T) (6NYCRR 862.6 – Table I - Item 544). The classification changes to A(T) in 
the Butternut Creek approximately 200 feet downstream of the discharge (6NYCRR 862.6 – Table 
I – Item 543). 
See the Outfall and Receiving Water Summary Table and Appendix for additional information.  

Impaired Waterbody Information 
New York City TMDL Watershed Information 
As described above, the Shokan WWTP is proposed to discharge to the Butternut Creek, a 
waterbody subject to the EPA-approved NYSDEC 2000 Phase II Phosphorus Total Maximum 
Daily Loads for Reservoirs in the New York City (NYC) Water Supply Watershed (the TMDL). The 
TMDL lists SPDES permitted discharges to all NYC reservoirs and assigns each an individual 
Total Phosphorus wasteload allocation (WLA), along with a loading capacity for each reservoir. 
The proposed discharge for the Shokan WWTP is to the Ashokan Reservoir West Basin 
Watershed. 
The Ashokan Reservoir West Basin TMDL was one of nineteen TMDLs submitted by NYSDEC 
to USEPA in June of 2000. All nineteen TMDLs were approved by USEPA on October 17, 2020. 
The Ashokan Reservoir West Basin TMDL was amended in 2006 to account for a 
reclassification of the Shandaken tunnel from a non-point source to a point source (SPDES ID 
NY0268151). The amendment shifted 8,962 kg/yr from the sum of the load allocations (ΣLA), 
prior to 2006, to the sum of the wasteload allocations (ΣWLA), after 2006. The 2006 amendment 
did not alter the Ashokan Reservoir West Basin TMDL’s loading capacity. Since 2006, there 
have been additions and subtractions to individual WLA’s in the Ashokan Reservoir West Basin 
TMDL. 
 
Due to changes in SPDES facilities and their respective WLAs in the Phase II Ashokan 
Reservoir West Basin TMDL, NYSDEC proposes to amend the TMDL. The amendment will 
include the discontinuation of two permitted facilities (Belleayre Mountain Ski Center - 
NY0034169, and Onteora Jr.-Sr. High - NY0099856) and the addition of one permitted facility 
(Shokan WWTP - NY0281654). The discontinuation of the two permitted facilities will reflect a 
loss of 77 kilograms per year (kg/yr) from the ΣWLA, while the addition of the one permitted 
facility will add 165 kg/yr to the ΣWLA. In total, the SPDES discontinuations and addition will 
contribute 88 kg/yr to the ΣWLA. 
 
Additionally, the Shokan WWTP will incorporate 480 onsite septic systems into the permitted 
facility which will reduce the sum of the load allocation (ΣLA), or non-point sources, from 31,633 
kg/yr to 31,545 kg/yr. In total, incorporating the 480 onsite septic systems into the Shokan 
WWTP will reflect a loss of 88 kg/yr to the ΣLA.  
 
With the shift of 88 kg/yr from the ΣLA to the ΣWLA, the TMDL, Margin of Safety, and Available 
Load (ΣWLA + ΣLA) will remain unchanged.  
 



  
Permittee: Town of Olive  Date: July 23, 2025  v.1.27 
Facility: Shokan Wastewater Treatment Plant  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0281654  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 6 OF 18 
 
  

The total phosphorus (as P) 12-month load for NY0281654 is 165 kg/yr (365 lbs/yr). The annual 
loading limitation was calculated from a 0.5 mg/L concentration at the design flow of 0.24 MGD 
for 365 days of the year. 

Critical Receiving Water Data & Mixing Zone 
The low flow condition for the Butternut Creek was obtained from a drainage basin ratio analysis 
with USGS gage station 01362497, Little Beaver Kill @ Beechford NR Mt Tremper NY located in 
a neighboring watershed with similar hydrologic and geographic characteristics. The 1Q10, 7Q10 
and 30Q10 flows at the gage were found from the USGS Hydrologic Toolbox software and an 
analysis of data from 1997 to 2024.  
The low flows at the facility location were found from a drainage basin ratio analysis and are 
shown below.  
 Gage Name: Little Beaver Kill @ Beechford NR Mt Tremper NY 
 Gage ID: 01362497 
 Drainage Area at Gage (mi2): 16.5 
 Drainage Area at Facility (mi2): 1.83 
 7Q10 Flow at Gage (CFS): 0.4959 Source: USGS Hydrologic Toolbox 
 Calculated 7Q10 Flow at Facility (CFS): 0.05 
 Estimated 1Q10 (CFS): 0.03 (estimated as half the 7Q10) 
 Calculated 30Q10 (CFS): 0.10 
 
The 1Q10, 7Q10, and 30Q10 flows were used to calculate the acute, chronic, and human, 
aesthetic, wildlife (HEW) dilution ratios, respectively. 
 Dilution Ratio = (Facility Flow + Low Flow) / Facility Flow 

Outfall 
No. 

Acute Dilution 
Ratio 
A(A) 

Chronic Dilution 
Ratio 
A(C) 

Human, Aesthetic, 
Wildlife Dilution Ratio 

(HEW) 
Basis 

001 1:1 1:1 1:1 TOGS 1.3.1 
ISEL Limits 

The 7Q10 low-flow condition of the Butternut Creek was found to be 0.05 CFS. Consistent with 
TOGS 1.3.1, intermittent stream effluent limits (ISEL) apply for flows <0.1 CFS, and the water 
quality standards will be applied as end-of-pipe limitations with no mixing or dilution.  
Critical receiving water data are listed in the Pollutant Summary Table at the end of this fact sheet. 
Appendix Link 

Permit Requirements 
The technology based effluent limitations (TBELs), water quality-based effluent limitations 
(WQBELs), Existing Effluent Quality and a discussion of the selected effluent limitation for each 